

ANGANG LIANZHONG

STAINLESS STEEL CORP.

MILL TEST CERTIFICATE

EN 10204-3.1

ORIGINAL

No.1 Lianguang Road . East Section . Economy & Technology
Development Zone . Guangzhou . China

FAX: +86-020-22208832

LSI LAMIERE SPECIALI INOX S.p.A.

B22024A90

2022-JAN-24

FQ0089

COLD ROLLED STAINLESS STEEL IN COIL

AD2000-W2/W10

2/3

UQ2100903

EN 10028-7 1.4301/1.4307

2E

22°C

Subtotal	73,030
----------	--------

Specimen No.	0.2%	1.0%	(MPa)	(%)	HRB	HV
	200 min.	240 min.	520 ~ 700	45 min.		
HC21245	323	366	654	54	85	170
TC21245	301	326	631	53	84	167
TC21246	280	312	634	55	82	161
HC21246	293	331	630	56	82	161
TC21246	280	312	634	55	82	161
HC21246	293	331	630	56	82	162
TC21246	280	326	620	54	82	164

Chemical Composition (%)			
Ni	Cr	N	
8.00	17.50		
10.50	19.50	0.100	
8.03	18.19	0.048	
8.03	18.31	0.050	
8.03	18.31	0.050	
8.03	18.31	0.050	
8.03	18.19	0.048	
8.08	18.12	0.056	

- 1 *Test Method:
 - 1.1 Tensile Test:EN ISO 6892-1:2019
 - 1.2 IC Test: Method A of EN ISO 3651-2:1998
- 2 Positive material identification:conducted
- 3 *TEST METHOD IC TEST:METHOD A OF EN ISO 3651-2
- 4 *EN 10088-2/ASTM 304/304L/ASMIE SA 240/ASTM A 240
- 5 *Bending test done according to ASTM A480
- 6 *PED 2014/68/EU

1. We hereby certify that the material described herein has been manufactured and tested in accordance with the a.m. material specifications.
2. We hereby certify that on the material described above no radiation contamination has been detected.
3. ANGANG LIANZHONG has established a QMS according to ISO 9001, which is certified by SGS CERT (reg.-no: CN16/20503). The report can only be reproduced in full.



Signature

Xu Xiang Dong